March 1959

-21C



HOMELITE CHAIN SAW MODEL 7-21C

22 %l 20
/

FIGURE 1 — REC%SVARTQ'FARTS
@anu s{@

";'d:_x l;'uor.f E Description (. 1 :::i ed‘O I""d:‘x ';ﬂ:.* Description Re!::i} ed
1 80577 SCREW — 8-32 x 3 pan hd. ... K Includes
2 32814 Ple o - \% .............. O 19 A-55348 RATCHET — w/washer ..o 1
3 55015-2 SHIELD — cylinder ........al. N.oooeennn N Includes
4 A-56006 SHROUD — air, w/lnse .................. 55271 WASHER — formica 1
5 55937 GRIP — starting .....(Lg....... L NW...... 20 55272 SEAL — garlock .............. i
6 A-56081 INSERT — grip co ......... ........... 21 55215 BEARING — needie .............ccccooneenne. 2
Includes 22 55214 EENE e 1
7 80619 SCREW 2 23 84070 WASHER — 3% flat aluminum ..........ccoo........ 1
8 55898 ROPE — nylon .......c.......... 2 24 83018 WASHER — 3 10€K ..o, 1
9 80579 SCREW — 10-32 x 3 pan hd. ..o é 25 81124 NUT — S hexo & o r i i s 1
10 55585 WASHER — thrust 2 26 A-55998 SCREEN —— it .0l i it 1
1 A-56489 BALL DRIVE Includes
Includes A-55999 BRACKET w/55363-A bushing .................. 1
12 55054-A PLATE — ball drive ... 1 27 56497 SPRING — recoil ...ooooviviiiiieeiciieineeeerineeennnenns 1
13 55217 BRIl = e 3 28 80576 SCREW — 10-32 x %¢ pan hd. (through
14 55584 SIEEVEE - 7 0 e 2 Bey ;
15 80588 SCREW — 5-40 x % flat hd. ............ 3 el he COVER — spring hovsing 1
30 71588 SHIM — plastic d.
16 55097 RETAINER — ball 1 = sosiad i
17 A-56517 HUB & SCREW .....cooccoooovivomivioivmereeenenn, 1 12 83004 WASHER — #6 lock 5
Includes 33 80475 SCREW — 6-32 x % fil. hd. 4
18 72295-A SCREW — hub ..o = 34 AA-73234-1 COVER — pulley ....cocoovereeeeereeererererrs 1
AA-55213 RATCHET & BEARING 1 56591 DECAL — “‘Homelite 7-21 C" (pulley cover) 1

Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 7-21C

FIGURE 2 —IG N A GOVERNOR PARTS

Assembl
hole in Throttle Stop Lever as indicated.

e Governor Arm into this

= y_ 1
In;:x Pp?;' Description U\ Pu: Description Re'::ired
1 55994 ROTOR i...ccccoovieins \6 .......... 55161 CLAMP—outer 1
2 55290 SLEEVE—insulating gm,.... 57 ......¢ 80598 SCREW—6-32 x % flat hd. 2
3 55990 LEAD—ground . N 55989 WASHER—sealing, felt .......ccomiiiiiiiiiiis 1
4 AA-72094-A SWITCH w/sereWart........ 0 80576 SCREW—10-32 x %4 pan hd. 6
Includes 55982 NUT—terminal ; 1
5 55879 PLAT;MH‘) 55983 WASHER—terminal : 1
6 72084-A1 NS et * TERMINAL—ijam-tite 1
7 60929 GROMMET A-55971 POINTS—(set) 1
8 55235-A LEAD—high tension .......... 55984 WICK—felt 1
9 A-55373 TERMINAL (sparky) 55980 CLAMP—dust cover 1
10 A-55996 GOVERNOR 55969 BOX—breaker w/core .....ccccocoeeiiviiieiienenn 1
Includes 55986 COIL 1
84066 WASHER—governor arm burr ................. 1 31 80660 SCREW—10-24 x % fil. hd. .......... 2
11 55943 ARM-—OOVEEROF ...t iiviiisaibugs savse oo stiss 1 32 83046 WASHER—#10 lock 2
12 56179 SRS -~ o o e 1 33 55977 SCREW . ... 1
13 80575 SCREW—8-32 x V4 pan hd. ...... 3 34 55987 CONDENSER w/terminal ... 1
14 75078 KEY—rotor 1 35 84048 WASHER—Alat .... 2
15 A-56165 BACKPLATE w/pivot post ...cccoooviiiviiiicins 1 36 83060 WASHER—Iock . 2
Includes 37 55985 SCREW—8-32 x 3 fil. hd. 1
16 71597 SERT—GEIOCK 1.7 5550 v conesnssis ion o aoriaaotat 2 38 55988 1
17 55204 BEARING—needle 1 39 55978 GASKET—dust cover ... 1
18 55962 CLAMP—inner 1 40 55979 COVER—dust o i 1
* Not required for service. Replacement coils and condensers include terminals.
Always furnish saw model and serial number when ordering parts 3



HOMELITE CHAIN SAW MODEL 7-21C

S
S
Pl::.* ir No. No. Description Re;‘uoi;'ed
A-55830 FUEL TANK 74374 FILTER — felt 1
56398 DECAL — "Homelite" (fer ‘fXI kKl agio) 55805 SLEEVE — fiexible
55968-A DECAL — “Instructions’’ (for Yuel tank)W... 1 20 AA-72475 FITTING — fuel outlet
56382-A DECAL — "7-21 C" (f tank) €O\t 1 21 80451 SCREW — 6-32 x 3% flat hd. ..
2 80571 SCREW — 6-32 x 3/@1 hd. Q 2 22 55738 YALVE — shut-off
3 55494 CAP — air filter N 1 23 A-56379 LINE — fuel
4 A-55533 FILTER — air 1 24 56014 CLIP — fuel line, nylon ...
Inciudes 25 AA-55167 CAP — oil supply line
5 55532 GASKET (cemented to filter) .................... 2 26 55107 GASKET . oin —
6 A-55305 CAP — M8 e e e 1 27 55288-A SPRING — check valve
Includes 28 25527 BALL — check
Z 72173 AR et 1 29 55109-A SEAT — check ball
8 A-55301-C VALVE — relief .......cco-imivommmsstsma 1 30 55110 GASKET 1
9 83083 WASHER — #3 lock 3 31 55133-A 1
10 80592 SCREW — 3-48 xV rd. hd. ....ooooevnen. 3 32 AA-55259-A 1
11 80582 SCREW — 8-32 x % pan hd. e 33 71762 SPRING - plnger oo diiims 1
12 55140-A CAP =0l filler. s i s vsinasicsigions 1 34 A-74406 TUBE — plunger (includes 74388 “O" ring) 1
13 AA-55191 LINE — oil 1 35 71764 BUTTON — plunger ... 1 S
14 A-55824 VALVE — check ... 1 36 72971-1 GASKET — air elbow . 1
15 72174 GASKET 1 37 80572 SCREW — 10-32 x % pan hd. ... 2
16 A-56200 BODY — fuel strainer, w/brass nail e | 38 80624 SCREW — 10-32 x 1 pan hd. 2
Inciudes 9 55019-3 ADAPTER — air filter 1
17 56196 BUMPER — rubber ......ivviiinmssioasiiviosin: 2 40 55059 GASKET — adapter 1
N

4 Always furnish saw model and serial number when ordering parts



FIGURE 4—HANDL IP sa REED VALVE PARTS

@\Q NNH 1959

I'kd:.x ';:or.f Description U l';‘d:x ';“’:_* Description Re::i;-ed
1 80573 SCREW — 14-20 x "w %hd Includes
2 55103 PLATE — bumper .. e AA-55282 IOCK—thiallle ..o v o 1
3 AA-55119 HANDLE — flus 2T C) Nt Includes
AA-55518 HANDLE — &oun @:A) 1 20 72970 SPRING — 1ock ..cevvevveeiiineiiiniirinieieanna, 1
4 31734 ELBOW c ctor . 1 21 80560 SCREW — 8-32 x ¥, pan hd. ..... 6
5 31733-1 ADAPTER traight 1 22 81013 NUT — %-20 hex . 2
6 AA-55191 LINE — chain oil 1 23 83009 WASHER — Y lock .. 2
7 83003 WASHER — % lock 2 24 55553 GASKET — carburetor 1
8 80087 SCREW — %5-18 x 15 hex hd. .......... 2 25 55104-1 SHIELD — carburetor 1
9 84020 WASHER — V4 flat 2 29187 PLUG — button 1
10 81130 NUT — 14-28 flex-lock ... e 26 55946 GASKET — spacer-adapter ... 1
1 80583 SCREW — 10-32 x 3 pan hd. ..o 3 27 55945 S s e 2
12 55932 ADAPTER — reed valve ... 1 28 55933 SPACER — reed adapter 1
s =3 : 29 55116 GASKET 1
14 55942 PEATE =——reed i ia o iiiniinienns 4 30 55146 O —andle 1
15 80658 SCREW — 4-40 x ¥ pan hd. ... 8 2 55145 CLAMP — handle 1
16 AA-55281 GRIP — pistol w/pin and 55372 felt ............ 1
17 . N 0D WG oo 1 =l SHEpS L e B 2
rcivdes 33 A-55740 BRACE — handle .....ooiviiidiinnmnin, o 1
55045-A SPRING. e 1 Includes
18 AA-55207 TRIGGER — 1hroﬂ|e 1 34 80578 SCREW — 10-32 x 7 1
19 AA-55228 COVER — pistol grip ......cccccirmmeneinivinmnnsonsien 1 35 81109 NUT — 10-32 lock 1

Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 7-21C

FIGURE 5 — BROWN%§C RETOR PARTS e
‘\Quc \QQ
> . Q

A
"&d:"‘ F;:;f : Description \ Re%c I';f::x P;;T Description Re:ﬁ;‘ed
A-56505 CARBURETOR MODEL 1-CP‘.% ............. OI 22 77301 COVER — main diaphragm ........................ 1
Includes 23 *77305 GASKET — pump body .... 1
1 74980 SHUTTER — throttle Q ...................... 1 24 *77304 DIAPHRAGM — pump .. 1
2 77044 SCREW — shutter, @x Ve xd. v 2 25 77316 BODY — fuel pump 1
3 177306 SCREW — plug ® .......... Q ‘ T 26 77160 SCREW — body, 6-32 x 3 fil. hd. . 4
4  *77307 GASKET — wrew = 1 27 77320 SCREW — fuel connection 1
5 177308 FILTER — felt .... 1 28  *74997 GASKET — fibre 1
6 177317 SCREEN — filter - 29 77318 TURRET — fuel inlet connection wors
7 174981 CLIP — throttle shaft ..........c.ccococooveiinnnn. 1 30 *77319 GASKET — inlet connection ...................... 1 i
8 177041 SCREW — throttle clip, 6-32 x V4 pan hd. 1 31 A-77322 SHAFT & LEVER — choke 1
9 A-77253 SHAFT — throttle .... 1 32 77311 SPRING — choke friction 1
10 A-77321 BODY — service ... 1 33 174977 PLUG — Welch (large) 1
11 74991 SHUTTER — choke ..... 1 34 *77007 RING — square ............. .2
12 177014 PIN — fulcrum 1 35 177006 WASHER — adjustment packing ................ 2
13 177309 PLUG — Welch {main nozzle) ... 1 36 177005 SPRING — adjustment compression .......... 2
14 77010 SPRING — idle speed screw ...................... 1 37 77004 CLIP — spring retaining s 2
15 77040 SCREW — idle speed, 6-32 x %, rd. hd..... 1 38  tA-77328 SCREW — main adjusting, w/77004 clip.... 1
16 177015 SPRING — diaphragm lever tension .......... 1 39  tA-77251 SCREW — idle adjusting w/77004 clip...... 1 ‘
17 177016 LEVER — diaphragm 1 40 177042 SCREW — idle stop ......ccovvivviiiiieie, 1
18  *77346 GASKET — copper 1 41 77247 LEVER — throttle stop 1
19 1A-77327 NEEDLE & SEAT — inlet w/gasket .............. 1 42 177313 SPRING — throttle friction 1
20 *77303 GASKET — main diaphragm .. 1 43 177336 GASKET Set (GS-152) 1
21 *A-77323 DIAPHRAGM — main 1 44 77337 REPAIR PARTS KIT (RK-155) 1

*Included in GS-152 Gasket Set
tincluded in RK-155 Repair Kit

6 Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 7-21C

&
-
e T Descition A Descition hen
A-56066 CARBURETOR—Till. M&@L-zn NOME 18 *55747 LEVER—inlet €ONOl ........oooosovrersrsvisssie 1
Includes 19 *55759 SPRING—control lever 1
1 *80012 SCREW—throttl Qer ........................ 1 e e AN SR T :
2 73272 SHUTTER—HQD 0 1 e e s B
e BODY— (@ HNGS v ! 22 73067 BE S s 1
4- 73086 C“P—"M shaft 1 71505 PRIGE S iy
a . 5d080 WASHER—lock /8 ! 23 A55766 LEVER—choke ED
5° 73088 SCREW—8-32 x % flat hd. ..o 1 24 AT75624 SHAFT—throttle, w/stop lever ..... L
— 7 71521 SCREW—4-36 x  rd. hd. wooooooooerr 1 35 sy SiSNe L b i
8 43008 WASHER—lock #4 ...... e 1 26 *A-55760 DIAPHRAGM el ciii i sisioisirionens 1
% AZSER LEVER and ROLLER—throttle ! 27 55749 COVER—main diaphragm .......occiieren 1
10 72812 BUSHING—throttle shaft ...... 2 o = peghs GASKEYpuiip. diaphrog .
1 *A-75527 SCREW—main adjust. (hi speed) ............ 1 29 *55753 DIAPHRAGM—pump 1
Suted .'A"é',‘.‘ie:ing - 30 55748 BODY—pump 1
12 *80012 SCREW—choke shutter (same as No. 1) 1 ¥ asels SCEEW 6. WASHIR 4
13 73263 SHUTTER—choke ...ccovvorrvvernne 1 a2 - - Barsd SIEHSEN= il shaine 1
o 14 *A-75530 SCREW—idle adjust. (lo speed) 1 3 . ok GASKEL—gmm cowar !
' i 34 55750 COVER—pump 1
55764 L 1 & e SEREW—relaiding: - e A
15 *28064 SPRING—idle Stop SCrew ... 1 3 e SERNC-—alihe TOEHON PI souneiing: .
& e SCREW.—3dle stop Iopisd conirol), s : 37 71494 PIREEho ke FIEHON vt i i o 1
R g o e Mot SRR ; 38 56175 SPRING .o iR S e 1
Includes 39 75623 REPAIR PARTS KIT (RK-357) 1
55344 GASKET=n1eE $80F ovunivos iomiiosiotiission 1 40 *55836 GASKET BET IGB-T25) Lo sicamsoionissmisi 1

* Included in Repair Parts Kit (RK-357)

Always furnish saw model and serial number when ordering parts 7



HOMELITE CHAIN SAW MODEL 7-21C

FIGURE 7 — GEAR C@ND %CKET PARTS
26 earé&io

I';ldee.x l.,Nﬁlor.i' Ind;x F;‘uor‘f Description Re::i'red
1 81116 17 b ERANKCASES IR Z e il iinhrsaeivns 1
2 55036 18 56072 SEAL — formica 1
3 55126 19 56219 BEARING — ball ... 1

A-56139 20 28922 RING — retaining 1
21 TA-56516 DRIVEN GEAR — 71 teeth 1
4 55123-A SPRING V ....................................... 2 22 56070 SHAFT — sprocket 1
5 55075-1 SPIDER a1 23 80651 SCREW — 12-28 x 3 fit hd., socket ............ 4
6 A-55692 SHOE ... o 24 80572 SCREW — 10-32 x % pan hd. 9
7 55225 KEY —Scisich- e 2 25  AA-55226-A COVER — gear case 1
8 56132 WASHER ==—thrust . . 0 s, 2 Tochidos
2 -Fan AIpeR T ndnumgean s e | 26 55140-A e i e 1
10 56133 BEARING — drive gear .....ccccocoieevivrcnien. 1 27 80548 SGREW. — - Binder head, self tappiiig 3
1 81101 NUT — 14-20 flex-lock 1 :
12 56077 WASHER — sprocket (outer) 1 28 55098 FLais window v
e SPEGERET 3 29 55099 WINDOW — plastic 1
14 56076 KEY — sprocket T 30 55100 BASKET — ' O'Sring dli o isvuialis g 1
i5 56074 WASHER — sprocket (inner) ..........ccceeueennn. 1 56383-A DECAL—"Homelite 7-21 C"" (gear case cover) 1
16 56071 SPACER =="<prockel = . ..ot 1 31 55053-A GASKET — gedarcase COVEr .............ccccocuunene 1

* A-56207—for breakdown see Figure 8 Engine Assembly

1 For 3.57:1 ratio, order A-56135 — 21 teeth
For 2:1 ratio, order A-56158 — 32 teeth {

t For 3.57:1 ratio, order AA-55068-B — 75 teeth
For 2:1 ratio, order A-56154 — 64 teeth

8 Always furnish saw model and serial number when ordering parts



HOMELITE CHAIN SAW MODEL 7-21C

EN ISE ASSEMBLY

H 1959
"o No. o Nov Description Requtred

1 80625 ,@n hd. . @ 16 56134 SEAL — garlock 1
2 55506-A DAMPER ... - Ay oo 1 17 55049 GASKET — back plate .. % 1
3 80583 SCREW — 10-32-xN\¥ pan hd. .N................ 1 18 55048-A GASKET — crankcase sealing 1
4 56396 CAP — ex 1 19 56109 RING — bearing retaining 1
5 A-56068 ELEMENT 1 20 56097 BEARING — main 1
6 *56182-A CYLINI')w ...................................... 1 21 83061 WASHER — lock, special thin 2
7 25038 GASKET (included with spark plug) ........... 1 22 19238-A SCREW — main bearing retaining 2
8 71530 SPARK PLUG — Champion HO-8A .............. 1 23 55537 RING — piston 2
9 81065-2 NUT =008 e s i e onnnsns 4 24 A-55599 PISTON and PIN ... 1

10 83009 WASHER — Y Totk 5in ciisnimsnapemsiissiense 4 Includes
11 55050-A GASKET — cylinder ........ccoovivinniniiiiiiiinns 1 25 55095 RING — piston pin retaining ..........c.coc... 2
12 A-56207 CRANKCASE " n et s 1 26 AA-55195 CONNECTING ROD ...cccooviiiiiiiiiiviiiniceieicinns 1

Includes Includes s

13 56470 SEOBC I o e e 6 27 80541 SCREW — 8-32 x ', allen cap ................ 2
28097 PLUG — pipe Y 1 28 55196 BEARING — piston pin .....cccecvieiiininnns 1
14 55606 STUD — guide bar (long) 1 29 AA-55280 ROLLERS (set of 27 needles) ......ccccovvueninnnn 1
15 55056-D STUD — guide bar (short) .......cccccoveiiinnn 1 30 56131-A CRANKSHAFT 1

* For Bow Saw order 56182-1A

Always furnish saw model and serial number when ordering parts 9



HOMELITE CHAIN SAW MODEL 7-21C

STRAIGHT BLADE ASSEMBLY

(Assemble with 28” Chain and Regular Adjusting Plate)

FIGURE 9 —S Qgﬂ
3

Q.

%@ 1 9590&

N
N
R

*
";‘d:." ';f;f Description ﬁ Q\N‘d:'x PNﬂ‘:.’ Description Rec':uoi;‘ed
OREGON #10C 1, PITCH CHAIN Qv % A-55591 ADJUSTING PLATE ..o 1
1 A-55338 14” CHAIN—(with kit) . C) “ K Includes
AA-73338 18” CHAIN—(with kit) . . . O 4 55551-B PLATE—adjusting  ..ccooconeriiiiicicciens 1
A-55319 20" CHAIN—{with kit) .......>. \ 5 55552 PIN—guide bar adjusting .........ccoccconn...... 1
AA-73340 23" CHAIN—{with kit) Q 1 6 80617 SCREW—3%44-18 x 2 round hd. .............. 1
*AA-73342 28" CHAIN—({with kit) O 1 7 81123 NUT—hex 10ck ...cccovvriieriiiieiiieneiiiernas 1
AA-73344 33" CHAIN—(with k@ 1 8 83018 WASHER—IOCK  —ooooccoooees oo 2
AA-73346 38" CHAIN—(with ki) . 1 9 81089 NUT—34-16 hex ...ccooevivriinieceiieeeercere, 2
AA-73350 44" CHAIN—(with kit) . 1 10 55291-A Oll—gear (pint can SAE-90) ...........cccoennen. 1
AA-73597 50" CHAIN—(with kit) . 1 11 22808 WRENCH—combination ...........ccccoevvvvviennenns 2
AA-73598 60" CHAIN—(with kit) . 1 AA-73314 REPAIR KIT—OREGON #10C CHAIN
2 A-56590 14" BAR—.063 ...cooooviiriieeieeeeeeeeeeeeea 1 Includes
A-55718 18” BAR—hard track plus extra hard tip .063 1 12 72959 RIVET oo 4
A-55720 20” BAR—hard track plus extra hard tip .063 1 13 72960 LINK—-connecting (plain) ...........ccevvvnennns 2
A-55723 23" BAR—hard track plus extra hard tip .063 1 14 72964 COTTER=ABIE . .vvcvenninmussvmmisimmissinins 1
A-55728 28" BAR—hard track plus extra hard tip .063 1 15 AA-72961 LINK—connecting (w/rivets) ..........c......... 2
55704-1 33” BAR—extra hard tip .063 16 73383 LINK—dFiVe ...ocovevieieeeccsiceeeee e 1
55705-1 38" BAR—extra hard tip .063 . 17 72963 CUTTER—right ..ooeiviviiiiriiiivecccec s 1
55706-1 44” BAR—extra hard tip .063 . 18 A-56169-A CLEARING ATTACHMENT .....cocoooviviiiinnnn, 1
55707-1 50" BAR—extra hard tip .063 . Includes
55708-1 60” BAR—extra hard tip .063 . 55 19 80604 SCREW — %16-24 x ¥ hex hd..........cccou... 2
3 55128 SHIM s s s 20 73820 SPUR—pIUNGing ...cccocovvvivicieniiiniiciccs 1

*Also fits clearing attachment.

10 Always furnish saw model and serial number when orderin g parts



HOMELITE CHAIN SAW MODEL 7-21C

Inde! Part = Nof ind Part i No.
No.. No. Description \) W Required Now. No. Deseripticn Req:ired
4
1 A-56486 16” BOW GUIDE ....... \ ........... e F . O 1 8 180606 SCREW — %4-20 x 13} hex .....cooccereeninnne 2
2 55948-A GUARD ............ OQ ....... O ................. 1 9 A-51972 167 BOW CHAIN — F10 ..........voviiiinnie 1
3 80355 SCREW—-2 Vo he ....................... 2 10 A-55591-1 ADJUSTING PLATE (bow ) .ccoovvviiiniiiiiinnnne 1
4 83009 WASHER—VY-I6ck cuiiiiains i diiianaen ioons 2 Includes
5 81013 NUT—-20 heX .cccovrrieiriiiiciiiniciiecccinencns 2 11 80617 SCREW—tension adjusting ........cccocvvvinniins 1
6 *75728 SPUR e e 12 81123 NUES S o i o, 1
7 *75729 SEACER = e i e e 13 55552 B o i e 1
*Optional Equipment— 1 or 2 per bow.
tUse when bow has two spurs and two spacers

Always furnish saw model and serial number when ordering parts 1



HOMELITE

Authorized Sales and Service Branches

Homelite sales and service factory branches are located throughout the country. Field representatives and
factory-trained servicemen are always available, ready and able to keep your Homelites running in top per-
formance at all times. See the '‘Yellow Pages” for the address and phone number of your nearest Homelite

Branch office.

STATE CITY STATE CITY
Alabama ...Birmingham NOFhECarOIING Wi, it e Charlotte
California Alhambra Raleigh
Fresno Ohio .. \\ ........................ Cincinnati
Sacramento % Cleveland
S. San Francisco Q Toledo
EOBIHS e e Denver Skiohoma @ .......................... Oklohoma Tity
CORNBCHICUL: v v vesiocls Byram (Port Chester)
OEGDRE . N el i S e e Portland
Hartford =
Foide o Jacksonville Pe"“‘y%‘i 0 ---------------------------- Siloons
Miami 0 Erie
CeBIoIt: s e e Atlanta % G Harrisburg
lhngises o e Bloomington O Hazleton
Springfield @ K Malvern
Stone Park (Chicago) Q Q Philadelphia
MAIanOs e Indianapolis $ @ Pittsburgh
fotisianO st s e e Bossier City e = Knoxville
Metairie (b K e
emphis
MaRE - . e Oron% P
Maryland
Massachusetts . Dallas
PAichigome . 0 Houston
Lufkin
Silsbee
Minnesota Utah o North Salt Lake
st MItginia i e e Arlington
Missouri
Richmond
Nebraska ................. Roanoke
New Jersey WESBGIon - . e Seattle
Woodbridge Spokane
Sl o e o s PR s Buffalo West NIRRT oot Charleston
Latham.(Albany area) Clarksburg
Rochester 5
Wisconsin e S e e Milwaukee
Syracuse

DOMINION OF CANADA
TERRY MACHINERY CO., LTD.

Quebec .Montreal New Brunswick
Alberta

..Edmonton Ontario

............................................ Yancouver

Printed in United States of America

Part No. 23304-A
10M-3-59

Moncton
Ottawa

Toronto

A TRUSPECTIVE Publication by

The PURNELL COMPANY
Boston, Mass.






